

Mining test report

Applicant: Respected Amitis Gohar Isatis Company

Date of sample receipt: 19/2/1405 Date of test: 19/2/1405 Date of result issuance: 24/2/1405

Respectfully, the analysis result of 1 submitted mine sample is announced as follows:

Test Method	unit	Copper sulfate sample	Sample specifications	
		M/337	Sample number	
W20 W21 W23 W24 W29	%	n.d	Silica SiO2	1
	%	0.03	Al2O3 Aluminum oxide	2
	%	0.29	Fe2O3 iron oxide	3
	%	n.d	MnO Manganese oxide	4
	%	0.29	CaO Calcium oxide	5
	%	0.03	MgO Magnesium oxide	6
	%	0.8	Na2O Sodium oxide	7
	%	0.03	Potassium oxide K2O	8
	%	n.d	Titanium oxide TiO2	9
	%	n.d	P2O5 Phosphorus oxide	10
	%	39.8	L.O.I Thermal loss	11
	%	34.34	Sulfur oxide SO3	12
	%	24.76	Copper Cu	13

Tester: Banafsheh Arefnejad.

Approver: Saeideh Habibi

Notes:

- 1- Decision rule: The test results are evaluated for conformity with the requested confidence factor. Taking into account the test uncertainty and considering the type of decision rule requested by the customer.
- 2- In the opinion of this laboratory, the original result sheets are valid and any copy or transcript is not valid.
- 3- The test result without scratches is valid.
- 4- The above test result is valid only for the submitted sample.
- 5- The excess of the tested sample is kept in the laboratory for a maximum of one month (the time period does not include water and wastewater).
- 6- If there is any objection to the test results, please notify this company in writing no later than 10 days after the date of issuance of the results.
- 7- Conformity assessment: Yes ☐ No ☐ Decision rule type: -

FORM NO: F73

Email: yazdjab@chmail.ir

همراه: ۰۹۱۳۳۵۲۸۲۰۱ - ۰۹۱۳۳۳۰۲۸۳

تلفکس: ۰۳۵ - ۳۸۳۰ - ۲۴۰ - ۱

شعبه ۱: بلوار جوان، انتهای جوان یک، سمت راست، روبروی پارک کدپستی: ۸۹۱۵۱۶۳۷۹۳

شعبه ۲: شهرک صنعتی یزد، منطقه ویژه اقتصادی، بلوار خدمات، پشت رستوران دلاوری کدپستی: ۸۹۴۷۱۸۵۰۷۸ تلفکس: ۰۳۵ - ۳۷۲۷۰۹۲۱